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1. TEST SPONSOR 

Firestop Centre Ltd 

657 Great South Rd, Penrose, Auckland 

2. LIMITATION 

The results reported here relate only to the item/s tested. 

3. TERMS AND CONDITIONS 

This report is issued in accordance with the Terms and Conditions as detailed and agreed in 

the BRANZ Services Agreement for this work. 

4. TEST SAMPLES 

The specimens were supplied by the client and consisted of 12 pieces of ductwrap insulation 

segment.  Ten samples were selected for the test.  The nominal thickness of the product is 

0.038 m (dN).  The dimensions of the samples were approximately 600 x 600 mm. 

Table 1: Sample identification and traceability information 

BRANZ Sample 

No. 
Client Reference Traceability Information 

D7131A 

- - 

D7131B 

D7131C 

D7131D 

D7131E 

D7131F 

D7131G 

D7131H 

D7131I 

D7131J 

  



 
 

  REPORT NUMBER: ISSUE DATE: PAGE: 

DI18290-04 11 December 2023 5 of 10 

   branz.nz | 1222 Moonshine Rd, RD1, Porirua 5381, Private Bag 50 908, Porirua 5240, New Zealand ǀ Phone +64 4237 1170 ǀ branz@branz.co.nz 

5. TEST EQUIPMENT 

All tests reported have been undertaken at BRANZ Ltd laboratories located at Judgeford, 

unless stated otherwise.  The ASTM C518 compliant test equipment used was a LaserComp 

FOX600 heat flow meter and Wintherm software.  The specimen for testing is placed 

horizontally in the apparatus, with upwards heat flow.  The hot and cold plates each have a 

250 mm x 250 mm heat flux transducer embedded in their surface.  The edges of the specimen 

are insulated from the room ambient temperature.  

Table 2: Test condition set-points 

Nominal Upper Plate Temperature 10.0 °C 

Nominal Lower Plate Temperature 36.0 °C 

Nominal Difference in Temperature 26.0 K 

Nominal Mean Temperature 23.0 °C 

6. PROCEDURE 

The test was performed in accordance with AS/NZS 4859.1.  The thickness was measured to 

the requirements of ASTM C167 and AS/NZS 4859.1 Appendix B.  The specimens were tested 

at the lesser of nominal thickness and actual measured thickness, to the requirements of 

ASTM C518. 

Because the test specimen is not a homogeneous material the thermal conductivity is 

described as apparent and is assumed to be dependent on thickness. 

Results were adjusted from test temperature of 23°C to declared temperature of 15°C for New 

Zealand products (according to AS/NZS 4859.2 Clause 5.2). 

6.1 Measurement uncertainty 

The estimated overall uncertainty of measurement is 2.0%. 

7. CONDITIONING 

The sample segments were conditioned for at least 24 hours at 23 ± 3 °C, prior to the thermal 

performance measurements.  The thickness and the weight of the specimens were recorded 

both before and after conditioning.  Only the relevant results are included in this test report. 

8. RESULTS 

Table 3: Measured test temperature 

Temperature Difference 26.0 ± 0.1 K 

Mean Test Temperature 23.0 ± 0.1 °C 
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Table 4: Measured results for the test specimens 

Calibration check 04/12/23 SR11 

BRANZ reference   D7131A  D7131B  D7131C  D7131D  D7131E 

Sample weight gram 1667 1724 1526 1418 1356 

‘grams per sq. metre’ g/m2 4346.7 4466.2 4159.5 3843.6 3659.8 

Test date  5/12/23 5/12/23 5/12/23 5/12/23 5/12/23 

Measured thickness mm 59.0 62.9 59.5 51.0 49.1 

Test thickness mm 38.0 38.0 38.0 38.0 38.0 

Density kg/m3 114.4 117.5 109.5 101.1 96.3 

Heat-flux W/m2 24.09 24.38 24.43 24.18 24.38 

Thermal resistance m2K/W 1.08 1.07 1.07 1.08 1.07 

Thermal conductivity W/mK 0.0352 0.0356 0.0357 0.0353 0.0356 

Difference between heat flux transducers % 0.5 0.0 0.1 0.1 0.5 

Results adjusted from test temperature of 23°C to declared temperature of 15°C for New Zealand products 

(according to AS/NZS 4859.2 Clause 5.2, see note in Section 6 of this report) 

Thermal resistance m2K/W 1.12 1.11 1.11 1.12 1.11 

Thermal conductivity W/mK 0.0339 0.0343 0.0343 0.0340 0.0343 

* Thermal conductance can be calculated by dividing the thermal conductivity by the thickness of the specimen 

* Average temperature gradient in the specimen during test can be calculated by dividing the temperature difference by the thickness of the specimen 

* The minimum duration of the measurement portion of the test once steady state (0.2% / 12 mins) is achieved is 6 minutes 

Table 4: Continued from previous page 



 
 

  REPORT NUMBER: ISSUE DATE: PAGE: 

DI18290-04 11 December 2023 7 of 10 

   branz.nz | 1222 Moonshine Rd, RD1, Porirua 5381, Private Bag 50 908, Porirua 5240, New Zealand ǀ Phone +64 4237 1170 ǀ branz@branz.co.nz 

Calibration check 04/12/23 SR11 

BRANZ reference   D7131F  D7131G  D7131H  D7131I  D7131J 

Sample weight gram 1408 1328 1507 1386 1720 

‘grams per sq. metre’ g/m2 3669.0 3371.7 3932.0 3734.1 4549.7 

Test date  6/12/23 6/12/23 6/12/23 6/12/23 6/12/23 

Measured thickness mm 49.7 48.5 51.9 48.3 60.3 

Test thickness mm 38.0 38.0 38.0 38.0 38.0 

Density kg/m3 96.6 88.7 103.5 98.3 119.7 

Heat-flux W/m2 24.35 24.13 24.42 23.97 24.49 

Thermal resistance m2K/W 1.07 1.08 1.07 1.09 1.06 

Thermal conductivity W/mK 0.0356 0.0353 0.0357 0.0350 0.0358 

Adjusted thermal conductivity W/mK 0.0356 0.0353 0.0357 0.0350 0.0358 

Difference between heat flux transducers % 0.1 0.7 0.6 0.4 0.3 

Results adjusted from test temperature of 23°C to declared temperature of 15°C for New Zealand products 

(according to AS/NZS 4859.2 Clause 5.2, see note in Section 6 of the report) 

Thermal resistance m2K/W 1.11 1.12 1.11 1.13 1.10 

Thermal conductivity W/mK 0.0343 0.0340 0.0343 0.0337 0.0344 

* Thermal conductance can be calculated by dividing the thermal conductivity by the thickness of the specimen 

* Average temperature gradient in the specimen during test can be calculated by dividing the temperature difference by the thickness of the specimen 

* The minimum duration of the measurement portion of the test once steady state (0.2% / 12 mins) is achieved is 6 minutes 
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APPENDIX 

(A) PRODUCT LABEL DETAILS 

Table 5: Label information (AS/NZS 4859.1 Table 3.1) 

 

Product name Firestop Duct Wrap-38 

Description of contents 
Flexible blanket fully encapsulated in an 

aluminium foil 

Name of manufacturer/supplier Firestop Centre Ltd 

Address of manufacturer/supplier 
657 Great South Rd Auckland New 

Zealand 

Identification of manufacturing plant - 

Batch identification or other traceability information See Table 1 

Safety guidance - 

A statement of conformance with AS/NZS 4859.1 - 

Declared material R-value and the temperature at 

which it applies 
- 

Number of pieces 1 roll/carton 

Nominal total area - 

Nominal length, width, and thickness 
5000 mm, 610/1000 mm, 38 mm 

(foil thickness 0.03 mm) 

Nominal net weight of contents or supplied quantity 96 kg/m3 
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(B) STATISTICAL CALCULATION OF R50/90 

The statistical analysis of R50/90 is calculated in accordance with AS/NZS 4859.1 Clause 

2.3.3.5. 

The declared R-value and declared thermal conductivity shall be derived from the statistically 

adjusted mean values λ50/90 and R50/90, representing a 50% fractile with 90% confidence, and 

a one-sided statistical tolerance interval, and which shall be based on thermal measurements 

on at least 10 individual specimens.  λ50/90 and R50/90 shall be calculated using the following 

equations: 

R50/90 = Rmean – k2·s 

λ50/90 = λmean + k2·s 

where  

 k2 =  coefficient used when the standard deviation is estimated for one-sided 

tolerance interval 

  s =  sample standard deviation for the 10 or more measured values used to 

determine the declared value 

Note 1: for the particular case of n = 10, the value of k2 in Table C.1, Annex C, ISO 10456:2007 is 0.44. 

Note 2: if any sample < nominal thickness then λmean = mean of the adjusted λ values 

Table 6: Summary results from statistical calculation at declared temperature of 23°C 

for products sold in Australia and 15°C for New Zealand 

Declared temp. 23 15 °C 

Rmean 1.07 1.11 m2K/W 

λmean 0.0355 0.0342 W/mK 

Std. dev. of 10 test samples 0.7 0.7 % 

R50/90 1.07 1.11 m2K/W 

λ50/90 0.0356 0.0343 W/mK 

 

 

 

 

 

 

 

This is the end of the report 


